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1. Theoretical background



HTWK Leipzig

University of Applied Sciences

Saskia Kraft, Dipl.-Ing. (FH)

Faculty of Media 6 | 23

 

 

EUROPEAN COMMISSION 
ENTERPRISE AND INDUSTRY DIRECTORATE-GENERAL 
 
Consumer goods 
Pharmaceuticals 
 

Brussels, 12.1.2009 
ENTR/F/2/SF/jr (2009)D/869  

 

GUIDELINE ON THE READABILITY 
OF THE LABELLING AND PACKAGE 

LEAFLET OF MEDICINAL PRODUCTS 
FOR HUMAN USE 

Revision 1, 12 January 2009 
 

 

Document History: 

Date of publication by the Commission 12 January 2009 

Date of coming into operation: 12 June 2009 

Supersedes:  
“Guideline on the readability of the label and 
package leaflet of medicinal products for 
human use”, version of 29 September 1998 

Reason for Revision:  Amendment of Directive 2001/83/EC by 
Directive 2004/27/EC 
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»A type size of 9 points, as measured in font 
›Times New Roman‹ […], should be considered 
as a minimum.«

European Readability Guideline: Type size
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DIN 1450:2013-04 Lettering – Legibility

© Hochschule für Technik, Wirtschaft und Kultur Leipzig
   Saskia Kraft | GeNuMedia | Kolloquium | 3.5.2013

© www.typografie.info, Ralf Herrmann
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2. Research design
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• 2005: Analysis of 271 German package inserts by Dr. Jörg Fuchs

 › Result: significant increase in package insert texts over recent 
years

• New study in 2015, focusing on design-related criteria

• Which typographic features were used?

• Impact of the European Readability Guideline on the design  
of package inserts during this period?

Research issues
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Sample

number of package inserts

study 2005 2015 (re-)analyzed package inserts

2005 2015

n=271 n=138 n=138
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3. Results
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I. Text length
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II. x-height 2005

36% 

51% 

13% 

Schriftgröße 2005 

< 1,4 mm

1,4 - 1,5 mm

> 1,5 mm
< 1,4 mm

1,4 mm–1,5 mm

> 1,5 mm

ø 1,37 mm
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II. x-height 2015

40% 

34% 

26% 

Schriftgröße 2015 

< 1,4mm (CPS)

1,4 - 1,5mm

> 1,5 mm (DIN)< 1,4 mm

1,4 mm–1,5 mm

> 1,5 mm

ø 1,43 mm
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55,40% 

16,55% 

14,02% 

13,22% 

0,80% 

Häufigste Schriftarten 2005 

Helvetica
Univers
Arial
Avant Garde Gothic
Nimbus Sans
Futura

III. Typeface 2005

Helvetica

Univers

Arial

Avant Garde Gothic

Futura
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51,58% 

11,32% 

10,32% 

1,00% 

24,79% 

1,00% 

Häufigste Schriftarten 2015 

Helvetica
Univers
Arial
Avant Garde Gothic
Nimbus Sans
Futura

III. Typeface 2015

Helvetica

Univers

Arial

Avant Garde Gothic

Futura

Nimbus
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III. Condensed type style

Package leaflet: Information for the patient

Package leaflet: Information for the patient
Arial, regular

Arial Narrow, regular
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III. Condensed type style

Packag Packag
Arial, regular Arial Narrow, regular
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4. Summary


